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Entrusted by Sliding Window Quality Management Telephone 0769-82166666-85039
Room
L 12 B BT R 12 BA
Address KIN LONG Manufacturer KIN LONG
BER AR A8 THAHK L
Sample name Moon Rotating Lock Project name
5 HUHE e oA
Model Lo6A Presented date SRgS-04
AR L H 3
Sample quantity LS . Testing date 2018-06-01
PR 5 SE R H 3
S aslENG, SYE1804957 Completion date 2018-06-07
FEARES TELF ® 5 1 5
Sample condition In good condition Lot number
2531 Aot
Test type Entrusted test

AR JG/T130-2017 (BRI EL &M HBHA)
Test standard JG/T130-2017<<Building hardware for windows and doors-Single point locking gears>>

LR KT JG/T130-2017 KBS AR &M SBABAE) ARk, HramiE
3. According to JG/T130-2017<<Building hardware for windows and doors- Single
point locking gears >> the test items are as attached.
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Test result
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( Spegial seal for test) [
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FiE 1. SR, HBABUARAERI , Structural style: single point lock form 1T
Remark
g
HAEA: A T ‘47 FERTA - WI@(@
Approved by Checked by Main tester ‘

N4 (Position): FA/(»ZF4E Director
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No. Test item Technical requirements e Verdict
pr A ERTE LS A, RIR. <AL ML, K
W1, Eebs. BRISEE, EREACMAER. EE. Ot
W AR R .
_ FFaEsR &
The surface of the product has no obvious defect,
) Meet requirement Pass
nick, pore, concaved hole, flash, sharp edge and burr
etc. The joint should be fastened, smooth and without
any crack.
%EEENS -, TR, . BE. 5.
S| R R HEHER &
1 Appearanc | The color of coating is uniform, no foaming. sagging. | Meet requirement Pass
& shedding. embossed lacquer. orange peel and so on.
WERE. ¥ RRARE. 28, RESFHRIE.
The plating should be compact and uniform, no base = “
exposing. yellow discoloration scorch and so on.
AR AR B R . REEE—B. 5. Th&E
SEHRAE .
* *
Anodic oxidation coatings should be compact, color is
uniform.
MRS | B AR IHRIESERAKRT 2N » m; N
2 operating | The operating torque of single point lock form II is 1.0OSN*m :
ass
torque not more than 2 N * m.
i PF AR FE 400N
: FE b HfEH
B A A . E | /&, KR#5Ik . Locking
S BT EBAETE 400N HiLH) Fy AR T, ARLER: 13K
ETRIN 4 . ; components not
JE A SIAEATIRL 2 4.4.16) B ZK;
Lock parts damage when under &
3 The locking component should not be damaged after ]
are . ) 400N static pressure Pass
; 400N tension F; is applied,and the operating torque ) )
resistant to or static tensile
should still meet 4.4.1b) after unloading.
damage force.
#1E 7% 0.80N *m
Operating force




& N KR &F

Test report T &)
34 3 Test Report No.: BE1805200 3t3 71 N W] Fokd Fpaghs, 3 of 3
Fe | k%mE HARER e
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No. | Testitem Technical requirements BRER Result Verdict
e X AR B S SRS R 1L, TEXRMAME, |
(#ﬁ;ﬂ BT 7 M 120N ARG, ARIBIR, #R{E AR
gk N
. FIEE R E 4.4.10) HIESK. Sample have no
Driving =
4 Apply 120N force to the handle of the single-point damage
parts are : s " Pass
) lock form II in the open direction,of the fan at the | #{F /7% 0.75N +m
resistant to
4 closing position and it should not be damaged. The Operating force
amage
. operating force should still meet 4.4.1b) requirement.
I . . WK, HiE
B SRR 1.5 TIRREBARE)E, V6 T
. % > T . /e
REEA | B, #ENERERE 44.1.0)KEXR.
. ) Sample have no
Repeated | The single-point lock form II can be opened and B
5 1 - damage and can be ,
opening-a | closed after 15000 repeated opening and closing Pass
used freely
nd-closing | tests,and the operating force should meet .
_ A 1% 030 N *m
4.4.1.b)requirement. -
Operating force
CLAE 2
Black below
&yE: o Ron AEARNEE

Mark: The item marked "*" means this item is not applicable for this test specimen.




